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0BMdm3ol (39 13 x 19 13 x 19 B3 ) ¢s8mas
IsoBlock (39 1@ x 19 L3 x 19 153 ) Test
50333900l 3mbs39dgd0
Customer Data
600380l Hsm@gbmds 1 Lsgyao 608980l bmdgdo 59 190 /380 /190
Quantity of samples : Size of test samples , mm
290030l 8993900
+ * Test Results
603mdols # 1
Sample
390023000b MOMOWO
Test Day 17.2.2025
goa‘g'aob b6m35690s , oMy 28 +
ample age , day
2580m3@0b bsba™dmwogmds , §8 &
. [ 26
Duration of test , sec
609930l bmadgdo , 33
Sample size , mm A/B 390/190
B 190
603800 §fmbs , 33
Concrete weight , kg 19.250
dn@Eemdomo §mbs , 33/33
Density weight , kg/m? 1367.28
3603930 ©GHZ0OMZS , 3B
Load of destruction , kN 30455
LodBH303E] 39093359 , R , dp3s 6.81
Strength on compression , R , Mpa .

©ali3gbs danmzols bsdygscnm boBEzoggs R = 6.81 833

Conclusion Blo

average sﬁggth R =6.81 MPa

WBdMMdEHMGHo0L J9Bgxgd 696530 B30
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CUSTOMER : "dyap0" DATE : 2/17/2025
CUSTOMER I g3dMBo@MAnS RAPOR NO : #5/ 17.2.2025
ADRESS 1 ! mEbg30, 49300 LEmm3znblggodal 3.6 STANDARD -
ADRESS 2 3 RESERVE 1 :
BLOCK TYPE : oDMdmmM3n RESERVE 2
- RESERVE 3
T.no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  |FORCE STRENGTH
mm mm mm g g/em3 t1 ©2 day kN N/mm?2
1 |90 390 190 19250 1367.28 13.1.2025 17.2.2025 28+ 504.55 6.81
2
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 16
960 12.8
720 0.6
D1
480 = &
240 3.2
0 0
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~—— Renat Begishev




